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1. SAMPLE DESCRIPTION #£ i fi&:
Sample Name: Lithium ion cell Sample Model: | CS 801437
R 24 PR LB T FamiS
Manufacturer: Guangdong Changsheng New Energy Co., LTD
3 7 IR B BT REVR A PR A A
Address of manufacturer: | Room 703, No.64, East Chang’an Zhen’an Road, Chang’an Town,
)3 e Dongguan City, Guangdong Province
JTAHRBARET KK ZIREZ AR 64 5 703 =
Factory: Guangdong Changsheng New Energy Co., LTD
T AR E R REE A BR A A
Address of factory: Room 703, No.64, East Chang’an Zhen'an Road, Chang’an Town,
T Huk Dongguan City, Guangdong Province
I"RABRFENT KK ZIREZ IR 64 5 703 =
Nominal Voltage: | 3.7V Rated Capacity: 350mAh Trademark: /
PRAR L WUERE 1.295Wh e
Charge Current: 350mA Maximum 350mA End Charge 7mA
ZHH Continuous Charge Current:
Current: 5 H Ak
BROKHFE: 7 HL LI
Cut-off Voltage: 3V Maximum 3000mA Limited Charge | 4.25V
Y FHE Continuous Voltage:
Discharge Current: 75 L PR 2] oL PR
YS9 GV
Date of Sample Received: | Sept. 12, 2022
B b U H ] 2022 409 A 12 H
Date of Test: Sept. 12, 2022 to Sept. 23, 2022
Feril H 3 2022409 H 12 H% 2022 4209 H 23 H
¥,
Report Compiled by: '\éﬁki_ Checked by:ﬁ 14. Approved by:@{‘g\%
T il ' % i
A= EN NP ERAE Code: AB-AB-131-a
EE:% @ Tlﬁd:t‘llqnjs—l“scl:
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2. REFERENCE METHOD 3% J513
UN "Manual of Tests and Criteria" ST/SG/AC.10/11/Rev.7/Amend.1/Subsection 38.3
BAEE GRIGAARHETFMY  (GB 7 fRIEiT 1) 38.3 1)

3. EQUIPMENT LIST i &5 5

Name of equipment /Model Serial No.
W AR S EoRe]
Altitude Simulation Testing Machine

DN AR A v ] SE-132
BE-DY-125

High Fast Temperature&Humidity Chamber

PR A A SE-1488

ZJ-KSWB1506

Electromagnetic Vibration Testing Machine

R ARSI AL SE-439
EV103

Shock Testing Machine

MUt & SE-440
HSKT-10

High Temperature Short Circuit Test Chamber

Ty it L R A SE-4071
KY-CS50

High-precision battery performance test system

kG FE R M R R 4 SE-1504
CT-4008-10V6A-A

TRUE RMS multimeter

EEWaL RS SE-2010
MS8040

Data Acquisition/Swith Unit

T RAX SE-004
34970A

Electronic Balance

SN SE-4141
BSA224S

Temperature and humidity indicator

T BT SE-1189
HTC-1

Temperature and humidity indicator

T BT SE-1188
HTC-1

Battery Internal resistance

FELH PAY BELII 45 SE-171
HK3562

Battery squeeze acupuncture test machine

F T % R G AL SE-4360
GX-5067-B

Electronic loading

SRR SE-1537
JT6111

A=ZERARBBERLE Code: AB-AB-131-a

»y Hotline
Z_/ 400-003-0500
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4. ENVIRONMENTAL CONDITIONS OF THE TEST #5414

Temperature: (20+5) °C R.H.: (25~75) %RH

R F R

5. TEST ITEM AND CONCLUSION i3 H & 251

ITEM SAMPLE NUMBER STANDARD CONCLUSION
MR H PSS PATFRifE g5t
Altitude simulation /& 4 L, R AT
HBEAE GREEA
Thermal test #lit EFMY BT
A3 i
Vibration ) C1~C5, C6~C10 gj;;; 38.3 i
Shock s The sample has
STISGIAC.10/11/ReV. | passed the items
External short circuit 4545 % 7/Amend1 of UN "Manual of
Tests and
Crush ¥ & C11~C15, C16~C20 Criteria"
ST/SG/AC.10/11/
Overcharge 11 & 76 Hi N.A. Rev.7/Amend1/Su
- bsection 38.3
Forced discharge #& il il Fi C21~C30, C31~C40

Notes i -
C1~C5: Cells at first cycle in fully charged states;
B A AR B 5 4 7S FOR A ) FELES s
C6~C10: Cells after 25 cycles ending in fully charged states;
NER 25 A7 TR 1S 58 4 e BRSO Hts
C11~C15: Cells at first cycle at 50% of the design rated capacity;
N A TR R I 50% 8400 2 R AS IR LGS
C16~C20: Cells at 25 cycle at 50% of the design rated capacity;
A 25 A TR HLE A 50% A 25 ERAS I LS
C21~C30: Cells at first cycle in fully discharged states;
AR AN TR ) T A TBCRR AR ) FELES
C31~C40: Cells after 25 cycles ending in fully discharged states;
NER 25 TR S 57 A TR RS R RS

FZEENRGERAS Code: AB-AB-131-a
k. THRER @ Hotline
ABiE: ‘&_/ 400-003-0500
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6. TEST METHOD ik 5 7%

Tests T.1 to T.5 shall be conducted in sequence on the same cell or battery. Tests T.6 and T.8
shall be conducted using not otherwise tested cells or batteries. Test T.7 may be conducted using
undamaged batteries previously used in tests T.1 to T.5 for purposes of testing on cycled batteries.

In order to quantify the mass loss, the following procedure is provided:
Mass loss(%) = (M1-Mz2) / M1x100
Where M1 is the mass before the test and Mz is the mass after the test. When mass loss does not
exceed the values in Table blow, it shall be considered as “no mass loss”.
/N RS B R DA A I AT RS T 2 T.5. 56 T.6 A1 T.8 MiA A A o AMaendt i) A sl Bt . 3k
30 T.7 W DME A RS AE RS T.1 2 T.5 s R M ARSIR stk 47, DA S 5 78 r i F e ) i
R N
B g (%)= (M1-M2)/M1 *100
Ao My BRI R, M 2R E. WERAAEE FRITVIEUE, BRI

BIRK".

Mass M of cell or battery Mass loss limit

O BT M Joi A R PR A
M<1g 0.5%
19<M<75¢g 0.2%
M>75g 0.1%

T.1 Altitude simulation
Test cells and batteries shall be stored at a pressure of 11.6 kPa or less for at least six hours at ambient
temperature (20 £ 5 °C).
Cells and batteries meet this requirement if there is no leakage, no venting, no disassembly, no rupture
and no fire and if the open circuit voltage of each test cell or battery after testing is not less than 90% of
its voltage immediately prior to this procedure. The requirement relating to voltage is not applicable to
test cells and batteries at fully discharged states.
T EEEEAY
TR HL A B AR 5 T EIRT 1.6 TIRAIFREEIRE (20°£5°C) TAEIE D> 6 /N,
FORASH TGS . o oA, g, Jokk, JF BAa MR sl it e X5
Ja % B AN N T HAE AT IX — SEERHT L ) 90%. A o< FL s B 2SR ANE FH T 58 2 i FIR S ke i
ASATHL I

T.2 Thermal test
Test cells and batteries are to be stored for at least six hours at a test temperature equal to 72 £ 2°C,
followed by storage for at least six hours at a test temperature equal to - 40 £ 2°C. The maximum time
interval between test temperature extremes is 30 minutes. This procedure is to be repeated until 10
total cycles are complete, after which all test cells and batteries are to be stored for 24 hours at ambie
nt temperature (20 + 5°C). For large cells and batteries the duration of exposure to the test temperature
extremes should be at least 12 hours.
Cells and batteries meet this requirement if there is no leakage, no venting, no disassembly, no rupture
and no fire and if the open circuit voltage of each test cell or battery after testing is not less than 90% of
its voltage immediately prior to this procedure. The requirement relating to voltage is not applicable to
test cells and batteries at fully discharged states.
T.2 #dih

TR FELES T F N S AE R B IR 55 T 7242°C HISRAT TAFE D 6 /N, 38 PR RS0 IR B 55
T-4042°C SR NAFIED 6 /N o PR BenlR B 2 TR de KNt ] (] B 2 30 23 AR B Stk
17, B0 IR, BEE R T IR BT RIBE SR (2025°C) FAFH 24 /NS TR B R AT HY,
i, R AR IR IO B I ] 22D Ry 12 /N
Code: AB-AB-131-a
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ZOR A ABMIER . JoHE . TR EBERATGE K, I Bl s b el
JE T R AN T HAE AT X — B0 BT LS A 90%. A7 5% F S IO SR ANIE I T 78 A FRUIR 25 A 16 R
LT EI

T.3 Vibration
Cells and batteries are firmly secured to the platform of the vibration machine without distorting the cells
in such a manner as to faithfully transmit the vibration. The vibration shall be a sinusoidal waveform with
a logarithmic sweep between 7 Hz and 200 Hz and back to 7 Hz traversed in 15 minutes. This cycle
shall be repeated 12 times for a total of 3 hours for each of three mutually perpendicular mounting
positions of the cell. One of the directions of vibration must be perpendicular to the terminal face.
The logarithmic frequency sweep shall differ for cells and batteries with a gross mass of not more than
12 kg (cells and small batteries), and for batteries with a gross mass of more than 12 kg (large
batteries).
For cells and small batteries: from 7 Hz a peak acceleration of 1 gn is maintained until 18 Hz is reached.
The amplitude is then maintained at 0.8 mm (1.6 mm total excursion) and the frequency increased until
a peak acceleration of 8 gn occurs (approximately 50 Hz).A peak acceleration of 8 gn is then maintained
until the frequency is increased to 200 Hz.
For large batteries: from 7 Hz to a peak acceleration of 1 gn is maintained until 18 Hz is reached. The
amplitude is then maintained at 0.8 mm (1.6 mm total excursion) and the frequency increased until a
peak acceleration of 2 gn occurs (approximately 25 Hz). A peak acceleration of 2 gn is then maintained
until the frequency is increased to 200 Hz.
Cells and batteries meet this requirement if there is no leakage, no venting, no disassembly, no rupture
and no fire during the test and after the test and if the open circuit voltage of each test cell or battery
directly after testing in its third perpendicular mounting position is not less than 90% of its voltage
immediately prior to this procedure. The requirement relating to voltage is not applicable to test cells
and batteries at fully discharged states.
T.3 4k

RO FT F B S5 [ T IRBIL P 6, AH SRR BE AN R 1 A AR T LB BRI AR 3B IR BN . RB)M
FEIESZIY, WEIREAARIN 7 250 200 522, FEEIE]7 2%, BN 15 Srdh. X PRSI AR ST
SANHE LR L RS B AL R T M E T 12 K, ORI 3 /N . HA— MRS 7 [ 06 2 i T
HEH.

PEXT A, MR EAE 12 T e aa S CRUESHVNE R, FIXE 12 T30 &
SRR CRBSH) AT AE

XPEEHNRL I AN 7 BRZETTAR, OREF 1 gn BRI, EEIPFRIAS] 18 2%, RIFRIR
TR IRIFIE 0.8 oK (SF% 1.6 ZK) , FRHEINAER BB AINEZIEF] 8 gn FHHEL)y 50 HizL) . ¥
R RIGE P ARFFLE 8 g ELRAR I INE] 200 7524

XPRBURE: M 7 BRZETTAG, OREF 1 gn FUBRCKIIERE, B RARLR] 18 Hfidk. REHIRIBIRKE
£ 0.8 2K CaATHE 1.6 ZK) FFMINIFE BRI IR AT 2 g JURLAA 25 22D « FEoRmnis
FEQRFFLE 2 gn ELEZIG N 200 2%

FORAUSHEEMITCERE. THFR. TR, ToHERTCE K, FF B S s e 5 =
A B 226 77 A B RRES fE SL RTINS AT i AN TR T IX — W BR AT L 1) 90%.. A3k FB R ALK
AN3E FH T 78 48 RS 1 1 RS A RS

T.4 Shock

Test cells and batteries shall be secured to the testing machine by means of a rigid mount which will
support all mounting surfaces of each test battery.

Each cell shall be subjected to a half-sine shock of peak acceleration of 150 gn and pulse duration of

6 milliseconds. Alternatively, large cells may be subjected to a half-sine shock of peak acceleration of
50 gn and pulse duration of 11 milliseconds.

Each battery shall be subjected to a half-sine shock of peak acceleration depending on the mass of the
battery. The pulse duration shall be 6 milliseconds for small batteries and 11 milliseconds for large
batteries. The formulas below are provided to calculate the appropriate minimum peak accelerations.

Code: AB-AB-131-a

@= Hotline

400-003-0500
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3 Minimum peak acceleration Pulse duration
Battory e N ki I
150 gn or result of formula
Small batteries /)N Hiith Acceleration(gn)= [IOOSSOJ 6 ms
mass *

whichever is smaller
50 gnor result of formula

30000)

mass *

whichever is smaller
* Mass is expressed in kilograms.

Large batteries K2 FEith Acceleration(gn)= ( 11 ms

Each cell or battery shall be subjected to three shocks in the positive direction and to three shocks in
the negative direction in each of three mutually perpendicular mounting positions of the cell or battery
for a total of 18 shocks.
Cells and batteries meet this requirement if there is no leakage, no venting, no disassembly, no rupture
and no fire and if the open circuit voltage of each test cell or battery after testing is not less than 90% of
its voltage immediately prior to this procedure. The requirement relating to voltage is not applicable to
test cells and batteries at fully discharged states.
T.4 rhifi

T FELEVRT FL L P R ] S AR B AR IRIG ML b, SCAR S B MR F I ) T 22 T

AN UG SZ T KR 150 gn FUBKIRRREENS 7] 6 ZFP R IEZ B . A, KBNS
2 52 i KINTETE 50 gn ABKIHHFEEI ] 11 ZAPIIF IR Xl -

RS B AUAE 52 - 1L 5% P o AU ED DN 3 R H Y i e /N R Lt ) Ji s ST [ 6
AP, XRB b R Bk RE S R 11 2P, BT A T HE G 0 SRR FE e K

B RS B RV AIAE = /A L3 A ROl R it 22 2 D L ) IEAR 5 TR 2232 = ki, A (E MR
T ez =xd, BILER 18 k.

BORHSAMHEMICERR .. EHR. TR, JCBERATCE K, JF BRI S B R E 1
J& BIFF B L AN T HAE AT IX — IR0 1T R K 90%. A G H R B SRANIE F T 58 AR A R 6 He
U I EERTIE

T.5 External short circuit
The cell or battery to be tested shall be shall be heated for a period of time necessary to reach
a homogeneous stabilized temperature of 57+4°C, measured on the external case. This period of time
depends on the size and design of the cell or battery and should be assessed and documented. If this
assessment is not feasible, the exposure time shall be at least 6 hours for small cells and small
batteries, and 12 hours for large cells and large batteries. Then the cell or battery at 57+4°C shall be
subjected to one short circuit condition with a total external resistance of less than 0.1 ohm.
This short circuit condition is continued for at least one hour after the cell or battery external case
temperature has returned to 57+4°C, or in the case of the large batteries, has decreased by half of the
maximum temperature increase observed during the test and remains below that value.
The short circuit and cooling down phases shall be conducted at least at ambient temperature.
Cells and batteries meet this requirement if their external temperature does not exceed 170°C and
there is no disassembly, no rupture and no fire during the test and within six hours after the test.
T.5 SRR

X TR S B R, SN — B BRI IA], 4 SR IR R Ik B B ST A R R
57+4°C, X BRI ) A0 B e T FLER B HB R K /INFBE T, R T3 AN R I (] SN AP A 3. 4078
PIEATIZAP PRGN R R i ) 28 P ] 2 28 /P2 6 /NI, DR R AR G i ) 2 i i (1] 2 28 />
FRE 12 /8. SRJE, HUOEHITE 57+4°C F&52 S/ EFH/NT 0.1 BRU A% 25

Code: AB-AB-131-a
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X R A RLAE S B I A N ST IR [ 3 5744°C JERFEERD 1 /N, BE R I FIL T
HME i FE R BRI T WL A s T T Y — 70 2 — IR ORISR T LI B AR

FELIER AL BRI B BB 25 /AR 24 T3P B

FORFUSAI R AN TR A 170°C,  JF HARBIERE o SR RS 6 /R Ao, ok
H, K

T.6 Impact / Crush
Impact (applicable to cylindrical cells greater than 18 mm in diameter)
The sample cell or component cell is to be placed on a flat smooth surface. A 15.8 + 0.1mm diameter,
at least 6 cm long, or the longest dimension of the cell, whichever is greater, Type 316 stainless steel
bar is to be placed across the centre of the sample. A 9.1 + 0.1 kg mass is to be dropped from a height
of 61 £ 2.5 cm at the intersection of the bar and sample in a controlled manner using a near frictionless,
vertical sliding track or channel with minimal drag on the falling mass. The vertical track or channel used
to guide the falling mass shall be oriented 90 degrees from the horizontal supporting surface.
The test sample is to be impacted with its longitudinal axis parallel to the flat surface and perpendicular
to the longitudinal axis of the 15.8 £ 0.1mm diameter curved surface lying across the centre of the test
sample. Each sample is to be subjected to only a single impact.
Crush (applicable to prismatic, pouch, coin/button cells and cylindrical cells not more than 18 mm in
diameter)
A cell or component cell is to be crushed between two flat surfaces. The crushing is to be gradual with a
speed of approximately 1.5 cm/s at the first point of contact. The crushing is to be continued until the
first of the three options below is reached.
(a) The applied force reaches 13 £ 0.78 kN;
(b) The voltage of the cell drops by at least 100 mV; or
(c) The cell is deformed by 50% or more of its original thickness.
Once the maximum pressure has been obtained, the voltage drops by 100 mV or more, or the cell is
deformed by at least 50% of its original thickness, the pressure shall be released.
A prismatic or pouch cell shall be crushed by applying the force to the widest side. A button/coin cell
shall be crushed by applying the force on its flat surfaces. For cylindrical cells, the crush force shall be
applied perpendicular to the longitudinal axis.
Each test cell or component cell is to be subjected to one crush only. The test sample shall be observed
for a further 6 h. The test shall be conducted using test cells or component cells that have not
previously been subjected to other tests.
Cells and component cells meet this requirement if their external temperature does not exceed 170°C
and there is no disassembly and no fire during the test and within six hours after this test.
T.6 i E
fidy GEHTEAADNT 18 Z KM AT HLED

TR RS B ol F S AE P R TR B, — MR 316 BUABE BB R O, AN ELAT
16.8+ 0.1 2K, KERED 6 HXK, siNHRKmINE, BMHFZKE. K5 9.1+ 0.1 T HEEE
M 61 + 2.5 JEUK AL kA B0 ANAREAE XAk, S —AN LTI A BEHE IR o) v ik AR 7 /DN ) 2 L
PUBBETEN A . B HAUESETEM T 5 S R SCHSRI 2 90 FEE R

B e, PR PHHE R AT I SHTBHE e O R EAZ 15.8 +£ 0.1 22K 5 iR
WP EE. AR 8% — kT,

BE AT, R8s, 6 /440 S BN T 18 Z KRBT )
H B S B O TRUE AN P THD 2 [V I, B0 S BEIBinok,  E 58— efh i b sk k24
N5 EKFS . FEFREEHE T, BB =ME R —:
(a)  JEhnf /1 &=is%) 13 £ 0.78 T-4-1ii;
(b)  HEHHE FERAD 100 258 5
()  HEBIARFIREER 50%5 LA .
;Eiﬁu%ﬂiﬁ\ HE FF% 100 Z2REE L, s 2/ 0k R R ) 50%, RIA]f#RER &
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AT T AR R A S A B PR — TET B s o L1/ T3 T2 PR IR M~V S R T it H o B T FELES R M S5 0
3 ELH T [l

FEAMAHE A B R S R — R e i URE ARSI 5E 6 /NI o a6 A P 2 T AR Al A
G ) FEES BZH B RS AT
ZOR AG B A SR AT 170°C,  JF HAE IR RE b S ill6 a6 /N e,
Ko

T.7 Overcharge
The charge current shall be twice the manufacturer’'s recommended maximum continuous charge
current. The minimum voltage of the test shall be as follows:
(a) When the manufacturer’'s recommended charge voltage is not more than 18V, the minimum voltage
of the test shall be the lesser of two times the maximum charge voltage of the battery or 22V.
(b) When the manufacturer’'s recommended charge voltage is more than 18V, the minimum voltage of
the test shall be 1.2 times the maximum charge voltage.
Tests are to be conducted at ambient temperature; the duration of the test shall be 24 hours.
Rechargeable batteries meet this requirement if there is no disassembly and no fire during the test and
within seven days after the test.
T.7 dERE
70 B FELIAT A 2B 1 R U PR B R R A8 R AR I P 1 R /N R R
(a) & W7 B AN KT 18 RIS, 6 1 dpe /) P HS IR P e KA R P PO P 5 B
22 R E BN
(b) il p A Fe A L KT 18 RIS, 300 1) o/ FELHS B R K 7 A FELR ) 1.2 £
TR N ARG BE T kAT, AT IR N 1] 2 24 /N
R AT 78 IR IR S R AR S 7 RN, TR K

T.8 Forced discharge

Each cell shall be forced discharged at ambient temperature by connecting it in series with a 12V D.C.
power supply at an initial current equal to the maximum discharge current specified by the manufacturer.
The specified discharge current is to be obtained by connecting a resistive load of the appropriate size
and rating in series with the test cell. Each cell shall be forced discharged for a time interval (in hours)
equal to its rated capacity divided by the initial test current (in ampere).

Primary or rechargeable cells meet this requirement if there is no disassembly and no fire during the

test and within seven days after the test.

T.8 smifilA
AU RAEP SR T 5 12 AR B LI R R ER 4 FLAU A5 T 1613 R 4 5 A SR KR LR 2%
G G

3 24 R /INRIUE B A PR D ey SR 6 L ER R, THARAS R4 TS R . S R AT
SR, RN N RS T HAUE AR R AT I R (25D .
R R B 78 B USRI AR AR 5 7 R A TCARER, T K.

Code: AB-AB-131-a
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7. TEST PROCEDURE Ul i{F2 7

Marking %5741

Pretreatment ikt #

v
v v v v

C1~C5, C6~C10 C11~C15, C16~C20 N.A. C21~C30, C31~C40

v

Altitude simulation
5 P AR

v

Thermal test

P Jv v v
v Overcharge Forced discharge
Crush #%J& . .
Nl | EE
Vibration 15z o T SR i

v

Shock M

v

External short circuit

AN
¢ \4 \ 4 \ 4
Analysis Z#f Ab#
A =EENERBERAR Code: AB-AB-131-a
tilk: TERERITERZRRASHERRE=T I XAGMNZER »\ Hotline
AiE: (2. (86) 0755-26066021 @40':'—::“::3—'350':-
HRAE - www.anbotek.com.cn
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T.1 Altitude simulation 1= & 154l

Page 11 of 16

% 11 70 3t 16 W

No. Pre-test s Al After test MR )5 Mass Voltage Whether leakage,
95 Mass | Voltage | Mass | Voltage loss loss venting,
5 B JE R H JRETH | BETHR ditsassef_mbéx\/(,/N)
. - (%) (%) rupture, fire
i(9) R(V) 72(9) R(V) AT, A,
&, WEEFEK G
1)
C1 7.0910 4.221 7.0893 4.220 0.02 0.02 N
C2 7.1281 4.199 7.1281 4.199 0.00 0.00 N
C3 7.1361 4.226 7.1361 4.225 0.00 0.02 N
C4 7.0809 4,223 7.0809 4,223 0.00 0.00 N
C5 7.0816 4.227 7.0816 4.226 0.00 0.02 N
C6 7.1551 4.224 7.1546 4.224 0.01 0.00 N
Cc7 7.1732 4.225 7.1732 4.225 0.00 0.00 N
C8 7.1942 4.221 7.1942 4.221 0.00 0.00 N
C9 7.1219 4.224 7.1219 4,223 0.00 0.02 N
C10 7.0614 4.223 7.0598 4.223 0.02 0.00 N
T.2 Thermal test #ullix,
No. Pre-test i After test iR 5 Mass Voltage | Whether leakage,
9T Mass | Voltage Mass Voltage loss Loss venting,
FE L FRE I JRETH | BETH ditsass?_mbéx\/(,/N)
- N (%) (%) rupture, fire
mE) | BV R g R HRER, T W
&, WEEFEK G2
1)
C1 7.0893 4.220 7.0865 4.205 0.04 0.36 N
C2 7.1281 4.199 7.1242 4.182 0.05 0.40 N
C3 7.1361 4,225 7.1324 4.210 0.05 0.36 N
C4 7.0809 4.223 7.0778 4.208 0.04 0.36 N
C5 7.0816 4.226 7.0786 4.209 0.04 0.40 N
C6 7.1546 4.224 7.1512 4.208 0.05 0.38 N
(074 7.1732 4.225 7.1703 4.211 0.04 0.33 N
C8 7.1942 4.221 7.1912 4.204 0.04 0.40 N
C9 7.1219 4.223 7.1183 4.208 0.05 0.36 N
C10 7.0598 4.223 7.0568 4.206 0.04 0.40 N

AUNZERNERBERAF

Code: AB-AB-131-a
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C{:S=E k5] 2012 7 3t 16
T.3 Vibration 2}
No. Pre-test il After test il J5 Mass | Voltage | Whether leakage,
%5 Mass | Voltage Mass Voltage loss Loss venting,
5t L e L JRETH | BETH ditsassef_mbzx\/(,/N)
N - (%) (%) rupture, fire
5i(9) R(V) 5i(g) RV) HEEE. W
e, BRI K G2
15
C1 7.0865 4.205 7.0865 4.205 0.00 0.00 N
C2 7.1242 4,182 7.1228 4.182 0.02 0.00 N
C3 7.1324 4.210 7.1324 4.209 0.00 0.02 N
C4 7.0778 4.208 7.0778 4.208 0.00 0.00 N
C5 7.0786 4.209 7.0772 4.209 0.02 0.00 N
C6 7.1512 4.208 7.1507 4.207 0.01 0.02 N
C7 7.1703 4.211 7.1703 4.211 0.00 0.00 N
C8 7.1912 4.204 7.1905 4.203 0.01 0.02 N
C9 7.1183 4.208 7.1183 4.207 0.00 0.02 N
C10 7.0568 4.206 7.0568 4.206 0.00 0.00 N
T.4 Shock
Peak acceleration: 150 gn, Pulse duration: 6 ms
WA N E: 150 gn,  BKPPESE]: 6 ms
No. Pre-test i {l After test it J5 Mass Voltage | Whether leakage,
%5 Mass | Voltage Mass Voltage loss Loss venting,
s L FRE 1 JRET | BT ditsassef_mbzs\/(,/N)
- - (%) (%) rupture, fire
5i(g) R(V) 5i(9) R(V) HEBR. W,
i, BRI A G2
15
C1 7.0865 4.205 7.0865 4.204 0.00 0.02 N
C2 7.1228 4.182 7.1228 4.182 0.00 0.00 N
C3 7.1324 4.209 7.1315 4.208 0.01 0.02 N
C4 7.0778 4.208 7.0778 4.208 0.00 0.00 N
C5 7.0772 4.209 7.0772 4.209 0.00 0.00 N
C6 7.1507 4.207 7.1501 4.207 0.01 0.00 N
Cc7 7.1703 4.211 7.1703 4.210 0.00 0.02 N
C8 7.1905 4.203 7.1905 4.203 0.00 0.00 N
C9 7.1183 4.207 7.1168 4.207 0.02 0.00 N
C10 7.0568 4.206 7.0568 4.205 0.00 0.02 N
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T.5 External short circuit #7545 2%

No. %5 Peak temperature (°C) Whether disassembly, rupture, fire (Y/N)
I i B, B, KGR

C1 121.5 N

C2 120.4 N

C3 118.6 N

C4 119.7 N

C5 120.4 N

C6 118.6 N

Cc7 120.3 N

C8 121.2 N

C9 119.6 N

C10 118.9 N

T.6 Crush #t &
No. %5 Peak temperature (°C) Whether disassembly, fire (Y/N)
I e B AR, Rk G

Cc11 25.7 N

C12 25.3 N

C13 24.8 N

C14 24.9 N

C15 25.2 N

C16 25.4 N

C17 25.6 N

C18 25.7 N

C19 24.9 N

C20 25.3 N
A= ERNRBERAE Code: AB-AB-131-a
Hoik. 2 »y Hotline
i @ 400-003-0500
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T.8 Forced discharge & il J5 .

No. %' Whether disassembly, fire (Y/N)
ATk, Kk Gl

C21
C22
C23
C24
C25
C26
Cc27
C28
C29
C30
C31
C32
C33
C34
C35
C36
C37
C38
C39
C40

Z\Z2\Z2\1Z2|1Z2|1Z2|Z|1Z|Z2|1Z2|Z\Z2|1Z2|1Z2|Z2|Z2|Z2|Z2|Z|Z

A=ZERARBBERLE Code: AB-AB-131-a

@ Hotline
2/ 400-003-0500

www.anbotek.com.cn

g M, N F

A N



Anbotek

Product Safety

Report No.: 18270BC20353001
g

9. PHOTOS OF THE SAMPLE ## i i A

Cell HE;

-CS 801437 350meh
42209 3.7V 1.295Wn

70 80 90100 10 20 30

05 09 0L 08 06 gQ}OF 0Z O

0} 0Z 0E OF OS 09 OL OH

U= BRI BERAE

o
-]
o
-
[=e)
LT=]
(=]
wn
(=2
<
(=
')
(=]
o

Page 15 of 16
%015 0 4k 16 W

| i| |
0S5 09 04 08 06 ()]0

JloL 0z oc or 0S 09
i

Code: AB-AB-131-a

Hb ik
FiE:
HE4E -

IFEEFRIIMmEREASHERRE=TIXABKREER
(86) 0755-26066126 f&E: (86) 0755-26066021
service @ anbotek.com

@ Hotline
d 400-003-0500

www.anbotek.com.cn

o OV VO



Anbotek

Product Safety

Report No.: 18270BC20353001 Page 16 of 16
E{SEE TRE) % 16 71 3 16 7
DECLARATION
=L

1. Reference documents for the testing: UN "Manual of Tests and Criteria"
ST/SG/AC.10/11/Rev.7/Amend.1/Subsection 38.3
MAS 3. BeaE GRIGMPRHET M) CGE7RRZIT1) 38.3715

2. Test place Lab: Shenzhen Anbotek Compliance Laboratory Limited
Address: East of 4/F., Building A, Hourui No.3 Industrial Zone, Xixiang Street,

Bao'an District, Shenzhen, Guangdong, China
MR SLEG = RN A A 6 PR A =
Hobik: TTARARINIT E L X T 24718 J5 B 5 = Tl X ARR YR AR

3. This report shall not be revised and deleted.
AAR A BEAE AN BR

4. As specified by the client, all the results in this report were quoted from report:
18270BC20274801, test model: 801437
HRAE 2 7 SR AR 35 b T 45 SR 2 51 ik 7 18270BC20274801 (45 2
MAFE 5 Y 50 801437,

5. The test results presented in this report are only relevant to the test sample.

AR BRI IR 45 R A BAR R AR AT K

6. This report shall not be published as advertisement without the approval of

Shenzhen Anbotek Compliance Laboratory Limited.

A G FERGIRIN 2 A A A PR~ "] B v ol T AR T 8L 152

7. This report shall not be copied partly without the written approval of Shenzhen

Anbotek Compliance Laboratory Limited.
FRAEA TR, 75 00 TC IR DI 1A U 03 A PR 2 ) 5 T bk R A A o AN 3 S 41

ok

-- End of report --
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